

CONFIDENT GREENWICH, CALICUT**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH(N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm ²)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	07/03/23	3 rd floor 2 nd unit slab	M25	16.66	25	20.60	29.04
2	09/03/23	3 rd floor column	M40	26.66	40	27.92	40.81
3	10/03/23	3 rd floor column	M40	26.66	40	29.18	40.96
4	15/03/23	3 rd floor 1 st unit slab	M25	16.66	25	20.14	27.7
5	16/03/23	3 rd floor column	M40	26.66	40	27.67	40.74
6	21/03/23	3 rd floor column	M40	26.66	40	28.62	40.96